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Doc. No : QAF 1002 TABAN ROOY PARAND ]

HOT DIP GALVANIZING
TEST REPORT

Rev. No: 01

Company Name : < 8 sl

Project Name ;
Date of inspection : 1399/03/27
lnrpecﬁun Sita - - :
;‘ NUMBER OF PIECII-.‘S IN LOT 3 OR LESS 4T0 500 320170 10000
SAMPLE SIZE FOR TEST ALL 3 ---“ |

CEEE
af 2 2 =
=li'ii

- GALVANIZE THICKNESS (um)
<i/18 1716 el /0 1M f14 r3/16 w1 /4 /4 meS
material category («1.86) [X1.6 to<2.2) (112 tod ) (4.8 mehd) (A4 QLD
1 shane: “ 190
and i
75
END

mmﬂnnmnnnnnmnﬂnnnm-
76 |87 [67 |73 |62 | __mmmmm@mmmmm-m
l_fﬁ@-jﬁﬁm |53 |58 |65 [69 |49 |59 [54 |56 |55 [67 |55 |57 |61 |ok
| 200 T 1.5mm | f,‘__}g@ -mmmﬁiﬁgmmmmmmmm
¢ ' 55 [59 |54 |69 |69 -mmmmmmm
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TABAN ROOY PARAND

Doc No:QACO! HOT DIPF GALVANIZING

TEST

CERTIFICATE |
990327.02 Date of Issue. |
Client. Y (T [ Denigner/fabricator: | - |
Date of 1670672020 Date of Shipment. | 1606/2020 :
Receipt: - _ _
Product specification

Product Name: cable tmy & cover & conection
Quantity: Iron/steel grade
i Surface Prepanition © | OK

Article Thickness | S num

Description

Fimish and Appearance NO DEFECT
Average Coating thickness | 67um Standard {min M $m

Defect code: O1: Excessive Roughness 02 Peeling ~ 03: Flaking  04: Bare Spot 05 Blister
06:Dull Gray Coating  07:Pimple  08: Rust Stain ~ 09:White Rust 10 Surface Precipitation

Chemical Analysis of Zinc(%)

Address: No. Al10-Sarv Alley- Noor SL- san"at Bivd -
san'at Sq.- Parand Industrial City- Tehran - Iran

{ 982156419333
&] +989304393573 @ WWW.TABANROOY IR

& 1982156419283 @ INFO@TABANROOY IR
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